This .pdf document is bookmarked

Operating Instructions and Parts Manual

Horizontal-Vertical Band Saw
Models HVBS-712V, HVBS-712DV

HVBS-712V shown

JET

427 New Sanford Road

LaVergne, Tennessee 37086 Part No. M-415560
Ph.: 800-274-6848 Edition 1 03/2019

www.jettools.com Copyright © 2019 JET


Tom Gauger
This .pdf document is bookmarked


¥4

\

@
29 | 98-1(2
@)\\\\\\\ ®_98-2

M3IA papojdx3 — A|quiassy puels pue pag AQZL.L-‘AZLL-SEAH |12l



44

130(2>
\\\\\;

129

123¢4)

122¢4)

&

m

126¢3)

203-1

199(3>

1492

201

[@»l

N 164-1(2>

200&
N
@

186
187¢2>

188(2>

206 2052 2042

141¢2>

197¢4>
196¢4)

)

118(3>
5 217(2> 154(3)

136(2>
136-1(2)

154-1(3)

152¢2>

224

151>

237-2(3>
237-1(3

239-1(2)

239(2)

190

240(3)

191

229
230

231

231-1@>

M3IA papoldx3 — Alquiassy mog AQZLL-‘AZLL-SEAH Z'1'C)



12.1.3 HVBS-712V,-712DV - Parts List

Index No Part No Description Size Qty
T HVBS712-01 ............. AT LT I = OO PSP P TP PPTP OO 1
2 i HVBS712-02............. STANA = Left .o s 1
3 e HVBS712-03............. ST e 1ot Rl e o | 1
4o, HVBS712-04 ............. FrONt PIALE ......eeeieeee e et 1
5 HVBS712-05............. Pump Support Plate ... e 1
B HVBS712-06............. ShIPPING BraCe ...t es cee e e s e e e e e ee e e 2
T, TS-0051011 .............. HexX Cap SCreW......coooieiiiiee e 516" x 1/2" ..o, 2
8 e HVBS712-08 ............. 90-Degree PIAte .......cooeiiiiiiiiiiiiee et eee e 1
8-1 . TS-081F032.............. Phillips Pan Head Machine Screw............cccccceueee.. A" X 2" 1
S I HVBS712-09............. Pan Head Cross SCrew ........cccceevvvcivveeerieeesiciieeeenns 3/16"x3/8"......ceeeeen 2
10 s HVBS712-10............. 311 (o g I =T = Lo (] RSSO 1
i I HVBS712-11............. TOGGIe SWItCh ...t e 1
.................. HVBS712-11A........... Toggle Switch W/ U Plate Assembly (includes #10) ........ccccocvvriiinieenieennnenn
12, HVBS712-12............. = =T od 1y o= 11 = ) SRR UPRER 1
12-1........... 5711571 e Phillips Pan Head Machine Screw............ccccceeuee.. 3/M16"X1/4" .. 2
13 i, HVBS712-13............. KNOD <. Deluxe Model ............... 1
14 . HVBS712-14 ............. Plastic KNob ........ccccoiieiiiieeie e 1/4"x1/2" (Deluxe Model)............... 1
15 i, HVBS712-15............. Stock Stop BIOCK.......ceveieeeiiiiiiieee e Deluxe Model ............... 1
16 e HVBS712-16 ............. KNOD . A XA 2" oo 1
17 e, HVBS712-17 ............. Material Stop RO .......cooiiiiiiiiieeeeeee e Deluxe Model ............... 1
20 . HVBS712-18 ............. Oil Hydraulic CYIINAET ........ooeiee et e e e 1
21 s TS-1505061 .............. Socket Head Cap SCrew .......ccccccveeeeviciviieeneeeenins M10x40.....cccoveeeeeees 1
22 e TS-1550071 .............. Flat Washer .......cc.ooo i 1Y O 1
24 . TS-1540071 .............. NUL e M10 e 1
25 TS-0060051 .............. HEX Cap SCreW.......ccoviiiiiiiiiieriee e 318" X" 4
26 . TS-0720091 .............. LOCK WaSher.........oiiiiieeee e 3/8" e 4
P HVBS712-27 ............. Cylinder SUppPOrt Shaft..........eeiiiii s e 1
28 e TS-0267041 .............. St SCreW .o 1/4"X3/8" e 1
29 ., HVBS712-29 ............. Cylinder Support Bracket..........cooi oo ies e 1
33 e TS-0680081 .............. Flat Washer * ... B/8" e 4
34 5518229N............c... WHREEI ..o 8 4
35 HVBS712-35............. WHheel Shaft ...t e 2
36 ., 5518231N.....cceeunennns 107011 (T g | o T ST 4
37 e HVBS712-11 ............ Toggle Switch W/ U Plate Assembly ..........ooccoiiiiiis o 1
38 i HVBS7TMW-26........... POWET COrd....c.eeieiiiiiiieeiee e 18AWGX3C ....cceeveeene 1
.................. HVBS7MW-26-1........ Power Cord For Motor - Not ShOWN ..o e
.................. HVBS7MW-26-2........ Power Cord For Pump - Not ShOWN ...t
39 i, HVBS712-39............. 27T USRS 1
39-1.e. HVBS712-39-1.......... Strain Relief ........ooiiiie MG16A-10B................... 1
40 ... TS-0051051 .............. HeX Cap SCreW......ccooeiieiiiiie e 5/16"X1" oo 5
41 TS-0680031 .............. Flat Washer ..o 56" 5
42 . TS-0720081 .............. LOCK WaSher ..o 5/16". e 5
43 e TS-0561021 .............. NUE e 56" 5
44 ... HVBS7MW-29........... Filter ASSEMDIY .....ooie e e 1
45, HVBS7MW-30........... Pan Head Cross SCrew ........cccceeevvcivveeeneeeesiciveeenns 3/16"x3/8"......eeeee 2
45-1........... 5711571 e Phillips Pan Head Machine Screw............ccccceeueee.. 3/M16"X1/4" ... 2
46 ..o HVBS712-46 ............. MaiN SWILCH BOX ....ceiieiieiieeiee e eeesnee et e e s e e e e nnee e ns 1
47 . HVBS712-47 ............. WHEEI HaNAIE ..ot e 1
48 ..o TS-0270031 .............. S SCIEW ..ttt 5/16"X3/8"....oeeeie 1
49 ... HVBS712-49 ............. ROUN KEY ....eeiieiee et 5%x20 MM ..o 1
50 .. HVBS712-50............. T2 To IS o7 £ SRRSO PEER 1
51N............ HVBS7MW-35........... N U ST | USSR 1
52 i HVBS712-52 ............. T8 o] oTo] o 0 = S (Deluxe Model) ............. 1
53 i HVBS712-53 ............. ST0] o] o o] o 9 NPT (Deluxe Model) ............. 1
54 e HVBS712-54 ............. SUPPOIt Plate ... e 1
55 . TS-0245031 .............. Socket Head Flat Screw *.........ccccovviiiiiiiiiiieeenins 14" 2" e 4
56 e TS-0680031 .............. Flat Washer ... 516" 2
57 s TS-0051031 .............. HeX Cap SCreW.......ccviiiiiieiiiiiiieeeeeeeeeeeveeeeeevevevereaeeens 5/16"X5/8"......cooveeeeeeeen 2
58 e TS-0720081 .............. LOCK WaSher.........ooiiiieeee e 516" 2
59 ., HVBS7TMW-37........... SUPPOIE PIAtE ... s 1



Index No Part No Description Size Qty
60 ..o HVBS7MW-38........... RS (o] 0 JRS Yo7 =SS 1
61 . TS-0561021 .............. HEX NUL...coiiiii e 56" 2
62 .o TS-1540080 .............. Plastic KNOD ..o MA2.ee e 1
63 . TS-1540081 .............. NUE e MA2.e, 1
63-1........... TS-1540082 .............. Flat Washer ... MA2. e 2
64 ... HVBS7TMW-41........... 90 DEGree SUPPOIT ...eeeiii ettt riee ceeeessasbbreee e e e e s snarreeeeaeeenan 1
64-1........... HVBS7MW-151......... T8 o] oo 4 ARSI 1
64-2........... HVBS7TMW-152......... BraCKeL ...ttt e 1
64-3........... HVBS7MW-153......... S o) 1T SR 1
64-4........... HVBS7TMW-154......... Yo 4 Ta Yo T 0= o TS SRS 1
64-5........... HVBS7MW-155......... Hex Socket Cap SCreW.........coovvviieeiiiieeeee e, 3/M16°X1/2" e 1
64-6........... TS-0710091 .............. Lock Washer........c.cooiiiiiieeeeeee e 38" 1
64-7........... TS-0561031 .............. I T S 38" 1
65 . TS-0561031 .............. NUE e 318" e 2
66 ... TS-0720091 .............. LOCK WaSher........oeeiiiiieeee e KT 2
67 e TS-0060071 .............. HeX Cap SCreW.......coivieiiie e 3/8"X1-1/2" oo 2
68 . HVBS712-68 ............. T=BIOCK ...t Deluxe Model ............... 1
69 ... HVBS712-69............. Miter Vise Support Bracket..........cccocvvveeveeeeiicinneenn. Deluxe Model ............... 1
70 e, HVBS712-70.............. Angle Locked SCrew .........cccceveeeiiiieenieenieesiee e Deluxe Model ............... 1
Y HVBS712-71............. Locking Pin .o Deluxe Model ............... 1
71-1 . HVBS712-71-1.......... SPHNG weoteeetee e Deluxe Model ............... 1
712 JNS7033-33............... RO PN e @3x25L (Deluxe Model). 1
T2 e TS-2331061 .............. N SR M6 (Deluxe Model) ....... 1
T3 e, HVBS712-73 ............. Plastic KNOb..........cooiiiiiiieee e 1/4" (Deluxe Model) ...... 1
T4 .. HVBS712-74 ............. INAICATOr ... (Deluxe Model) ............. 1
75 e TS-081F032.............. Round Cross SCrew.........cccoeeieiiieeeeiiee e 1/4" (Deluxe Model) ...... 2
7T e HVBS712-77 ............. Quick Handle...........cccooeiiiiiiiiiiiiee 1/2"x1-1/2" (Deluxe Model).......... 1
78 e HVBS712-78 ............. Quick Handle...........cccoooiiiiiiiieee 1/2"x2-1/2" (Deluxe Model) ......... 1
79 i TS-0680061 .............. Flat Washer ... 1/2" (Deluxe Model)...... 1
80 .. HVBS712-80 ............. Right Vise Jaw ... (Deluxe Model) ............. 1
81 i HVBS712-81.............. PIVOL AT L.t e e et 1
82 i HVBS712-82 ............. Support Shaft ... D22 e 1
82-1..cceee. HVBS712-83............. ST 0= oY U UUPP 1
83 e HVBS712-83 ............. Locking NUL ..o /2" e 2
83N............ TS-0680061 .............. Flat Washer ... 2" i 2
84 .. HVBS7MW-60........... Arm SUPPOIt PIate .. ... e 1
85 . i TS-0720091 .............. Lock WaSher...........ooiiiiiiiiiiicieeee e 318" 2
86 e TS-0060071 .............. HeX Cap SCreW......ccooceiieeiiiie et 3/8"X1-1/2" . 2
87 . HVBS712-87 ............. [ a G g T (o] TS o] oo SRR 1
88 i HVBS712-88 ............. SPHNG HOOK ...t ettt 1
89 .. HVBS712-89............. SPriNG BraCKet ........veiiiiei i cee e e 1
90 .. TS-0051051 .............. HeX Cap SCreW......ccooceieeeiiiie e 5/M16"X1" oo 2
91 e TS-0561031 .............. NUE e 318" e 1
92 i TS-0720081 .............. LOCK WaSher ..o 516" oo 1
921 TS-0680031 .............. Flat Washer ..o 56" 1
93 e TS-0561021 .............. T SR 516" o 1
9 ... HVBS712-94 ............. Vise Jaw (Left)..oveiiviiiiiiiee e Deluxe Model ............... 1
95 e HVBS7TMW-58........... Vise Jaw (Right) .......ccoooiiiiiiiieececee e Base Model .................. 1
9. TS-0060071 .............. HEX Cap SCreW.......coiuieiiieiie e 3/8 x1-1/2" .o 1
96-1........... TS-0680041 .............. Flat Washer ..........ooo i KT 2
96-2........... HVBS712-96-2.......... Quick Handle...........ccoooiiiiiiieee, 3/8" x1-1/2" (Deluxe Model)....... 1
96-3........... TS-0720091 .............. LOCK WaSher ... KT 2
97 e TS-0060061 .............. Hex Cap Screw For Base Model ...........cccccceeeeee. 3/8" x1-1/4" .o 1
98 . TS-0070031 .............. HEX Cap SCreW.......coocveiiiiiiiieenieeniee e 12"X1-1/2" oo 1
98-1........... TS-0720111 ... LOCK WaSher.........oiiiiieeee e /2" e 2
98-2........... TS-0680061 .............. Flat Washer ... 12 i 1
99 . TS-0100041 .............. HeX Cap SCreW......coooeiiiiiiie e 1/2"x1-1/4" . 1
100 ............ HVBS712-100........... SCaAIE....iiie for Deluxe Model .......... 1
100-1......... HVBS712-100-1........ SCaAlE... e for Base Model ............. 1
101 o TS-0209081 .............. Socket Head Cap SCrew .........ccccceeeeeeiieeiiciccecenn. 3/8"x1-3/4" .....cooeeee 1
101-1......... TS-0561031 .............. I T SR 3/8" e 1
101-2......... TS-0680041 .............. Flat Washer ... 38" 1



Index No Part No Description Size Qty

102............ HVBS712-102 ........... HOSE . S
103 ... HVBS712-103........... PUMP e 1/8HP 115/230V ..........
104 ........... TS-0050011 .............. Hex Cap SCreW.......oooceiiiiiee e A" XA2" e
107 e HVBS7MW-66N ........ NEeW Co0lant TaNK .........cooiiiiiiiiie e e
109............ HVBS7MW-68........... HOSE Clamp ....ooo e 13mMM..ee,
110 s HVBS712-110........... HOSE e 56" e
111 e HVBS712-111 ........... =SSOSR
112N.......... HVBS712-112N......... Hex Cross Head Bolt............coooiiiiiiiiiiien MBX20 .......oeeveiiieeeee,
113 e HVBS7MW-71........... VENE PIUQG ettt ettt e e et eeeeanteeeaaneeeeeaneeeeeeenneeeeanns
114N.......... HVBS7TMW-72........... GAN BOX COVEN ...ttt ee et e e et e e e e e e e e e
115N.......... HVBS7MW-73........... Gear BoOX GaSsKEt ......oeiieiiieiiiie ettt et
116 ..o HVBS7MW-74N ........ LA o 2 T T PSS
116-1......... HBS916W-49 ............ C-RING e S25 e,
117 e HVBS7TMW-142......... K Y et B6X6Xx20 MM ....ceeenneee
118 e BB-6005Z.................. Ball BEArNG ....ccoeieeeeiieeeeee et 6005.....iieiieeeeeeee
119 e F006229..... ....cceee. HEX Cap SCreW.......coouiiiiieiie e 3/8"-16X7/8".....ceeeee
119-1......... TS-0720091 .............. LOCK WaShEr........oeiiiiieeeee e 38" e
119-2......... HVBS7TMW-145......... Flat Washer ..o 3/8"x35"X4" ...
120 ............ HVBS7MW-78........... Ol S€al ....eiiiiie e 25477 e, 1
121N.......... HVBS7TMW-79........... LT o) SR
122 ............ TS-0720081 .............. LOCK WaSher.........ooiiiiieeee e 516"
123 e TS-0081051 .............. HeX Cap SCreW.......coouieeie e 5M16"x1-1/4" ..o
123-1......... TS-0271032 .............. Socket Cap SCreW ......c.eeeieeiiiieeee e 3/8X3/8" ..o
124 ............ HVBS7MW-80N ........ Blade WHREEI ... ...t e
125............ HVBS7TMW-81........... WOrmM BUSHING ..ot e e e e e e e e
126 ............ TS-0206021 .............. Socket Head Cap SCrew ........cccooceeeviieeeiieeeee 3/16"X3/8".....eiiee
127 e HVBS7TMW-82........... Bi-Metal Blade .......coouiiiieiieee s e
128 ........... HVBS712-128 ........... Rear WHheel COVET ... ..ottt e e e e e
129 ... HVBS7MW-83........... WREEI COVET ...ttt e e e
130 .. HVBS7MW-85........... PIUM SCIEW ..ottt e e teeeeaneeeeasneeeeeaneeaeeanneeaas
130-1......... TS-0680021 .............. FIat SCreW.....oceeiiiieieee e A" e
131 e HVBS7MW-86........... o o1 Q) <2 o] o J S R
132............ HVBS712D................ Adjustable Bracket (Right).........ccccceiiiiiiiiin, Deluxe Model ...............
132-1......... HVBS7MW-87 ........... Adjustable Bracket (Right).........cccooiiiiiiiiiiee. Base Model ..................
133 e BB-608Z7.................. Ball BEAINNG ...ceeveiiiiiieee e 608ZZ ..o
134 ... HVBS712-134 ........... Adjustable Blade Seat (Right) .......coooiiiiiiiies e
135............ HVBS7TMW-90........... BeariNg PiN s e e e e e e nne
136 ..ot HVBS7TMW-91........... Eccentric Shaft Assembly (OUtSIAe) .......ccceeviiiiiiies i
136-1......... HVBS7TMW-9A .......... Center Shaft Assembly(INSIAe) .......ccueiiiieiieiiiis e
137 o TS-0561031 .............. HEX NUL ..o 3/8"X24UNF ..................
137-1......... TS-0720091 .............. Lock Washer..........cooiiiiiieeeeeee e 38
138 e TS-0680031 .............. Flat Washer ........cooioiiieee e 5/16" e
139 e TS-0720081 .............. Lock Washer........c.cooiiiiiieeeeeeee e 56"
140 ............ HVBS712-140............ Hex Socket Cap SCreW........ccoevcveeeevieeeeciiee e, 5/16"x1-1/8" .....cccvveen.
141 . HVBS712-141 ........... Flat Pan Head SCrew........ccoooveiieeiieeee e A" X 2" i
142 ............ HVBS712-142........... Vertical CUtting Plate ..........eoviiiiie e e
143 ............ HVBS712-143 ........... Adjustable Blade Seat (Left).......cccuuiieeii s e
144 ............ TS-0060061 .............. HEX Cap SCreW......ccovuiiieiiiiie e 3/8"X1-1/4" ..o
145............ HVBS712-145........... Oil Hydraulic Cylinder Bracket...........cccuvviiiieiiiiiiies ceeeeeceiiieee e eereee e
146 ............ TS-0720091 .............. LOCK WaShEr........eeeieiieeeee e 38" e
148 ............ TS-0813032 .............. Round Head SCrew ...........ccccoviiiiiiiiiieeee e, 1AXN2 i
149 ............ TS-0680021 .............. Flat Washer ........c..oooeiiiiiiiie e L
150 ..ooeenne HVBS712-150 ........... Brush HOIAEN ... ..o e e e
151 s TS-0051111 .............. HEeX Cap SCreW.......cooviiiiiiiie e 5M16"X2-1/2" ....oovee
152 .o TS-0561021 .............. I T SR 5/16" .
153 e HVBS7MW-100......... 2] U] o S PRRURTR
154 ........... TS-0051021 .............. HexX Cap SCreW.......oooceiiiiiie e 5/16"X5/8"......ooieieaane
154-1......... TS-0720081 .............. Lock Washer.........c..ooiiiiiiiiiieeeeee e 568"
155 e HVBS7MW-109......... =TT IS U] o] oo USSR
156 ............ TS-0267021 .............. S SCIEW .t A"
157 oo HVBS712-157 ........... Bearing Bushing-Left ...... ..o e
163 ............ HVBS712D-163......... Adjustable Bracket (Left) ........coocoviiieiiiiiiiiiiieeeee, Deluxe Model ...............

25



Index No Part No Description Size Qty

163-1......... HVBS712-163-1........ Adjustable Bracket (Left) .......ooooeiiiiiiiie, Base Model...................
164 ............ HVBS712-164 ........... Blade GUAIT .........uiiiiiiie e e
164-1......... HVBS712-164-1........ Round Head SCrew ..........ccccoiiiiiiiiiieeeee e, 3/M16"X1/4"
165 ... TS-0050011 .............. HEeX Cap SCreW......ccoouiiiiiiiiiieiieee e A X2 i
166 ............ HVBS7MW-111......... LU0 Lo - | (= S
167 e TS-0270071 .............. St SCreW ..o 5/16"X3/4".......cooiieies
168 ............ TS-0051071 .............. HexX Cap SCreW.......ooooeiiiiiie e 5/16"x1-1/2" oo
169 ... HVBS712-169............ Blade Tension BIOCK .........ccuuiiiiiiiiie e et
170 ..o TS-0050011 .............. HeX Cap SCreW......ccoociiieiiiiie e 14" 2" e
170-1......... TS-0720071 .............. LOCK WaSher.........cooiiiiiiiiiiieieeeee e 4"
170-2......... TS-0680021 .............. Flat Washer ..........ooo i A" e,
171 e HVBS712-171 ........... SHAING Draw BIOCK..........eiiiiiiie s e
172 ... HVBS7TMW-164......... Fix Bracket (For Shipping Purposes ONly) .......cccces wevriieiiiieniiieniee e
172-1......... TS-0561021 .............. NUL e 5/16" ...
173 e HVBS712-173 ........... Bearing Bushing- Right.............cciiiiii e e
174 ............ BB-6203Z7................ Ball BEaring .......cc.coeeiiiiiiiiiee e 6203ZZ ...,
175 .. HVBS7MW-119......... Blade WHeEel (LEft).......eeieeiie et teee e e e eeea e e
176 ............ TS-0680031 .............. Flat Washer ... 516"
176-1......... TS-0720081 .............. LOCK WaShEr ... 516"
177 e TS-0081031 .............. HeX Cap SCrew......ccooueiiiiiiiieeeieee e 5/16"X3/4"......coeeiieenns
178 e TS-081F031 .............. Round Head SCrew ..........cccceeviieeeniiieeeee e, 1/A"XA2" e
179 e TS-0680021 .............. Flat Washer ... VA" e,
180 ............ TS-0680041 .............. Flat Washer .......c..oooiiieeee e 38" e
181 .. HVBS712-181 ........... Blade Tension Hand ... e
186 ............ TS-0270031 .............. St SCreW ..o 5/16"X3/8"......oeiiiiiens
186-1......... TS-0270011 .............. St SCreW .o 5M16"X1/4" ...
187 e HVBS7MW-125......... Hex Cap SCrew ™ ... 1/4"X3/8" ..o
188 ..o TS-0680021 .............. Flat Washer * ... A" e,
189............ HVBS7TMW-126......... PUIEY COVET ... ettt ee e e s —aabbre e e e e e e s sraeeeeeeeesannnes
190 ........... HVBS7MW-127......... o o1 Qo7 -SSR
191 ... HVBS7TMW-141......... KBY et 5x5x20mm ......cceeeeeennnn.
193-1........ TS-0081051 .............. HexX Cap SCreW.......oooceiiieie e 5/16x3/4" ...
19 ............ HVBS7MW-130G....... Motor Mount Plate (UPPET) ....ccoeoiiiiiiiieieeeeeiiiiieees ettt e e e
194-1........ HVBS7MW-138G...... Motor Support Plate (Bottom).........oooiiiiiiieeiies e
195 ...t TS-0680031 .............. Flat Washer ... 516" ..
196 ............ TS-0720081 .............. LOCK WaSher.........ooiiiieee e 516" e
197 e TS-0561021 .............. NUL e 5/16". ..
199 ............ BB-6003Z.................. Ball BEArNG ....ccoivieeeeiie e (51001
200............ HVBS7MW-162......... BIOCK PlIate.....coeieeie e e
201 oo HVBS7MW-134......... Ol S€al ....eii e 17.35.7 e 1
202............ HVBS7TMW-135......... Bearing BUSNING ....ccoieiiiiiiiiee et es ceriiie e e e e e s e e e e e e e e
203N.......... HVBS712-203N ........ WOIM Shaft..... .o ceeeitee e e s e e e e e e s eneeeeeanes
203-1......... HVBS712-203-1........ C-RiNG e ST e,
204 ............ TS-0050011 .............. HeX Cap SCreW......ccooueiieiiiiie e 14" 2" o
205............ TS-0680021 .............. Flat Washer ... 4"
206............ HVBS7MW-137......... T8 o] oo o gl = SR
207 ..o HVBS7MW-116......... Switch Cut-Off Bracket ...........ooooiiiiii s e
210 .o TS-0680021 .............. Flat Washer .........ooooiiiieeee e L
21 TS-0720071 .............. LOCK WaSher.........cooiiiiiiiiie e VA" e
212 . TS-0050011 .............. HeX Cap SCreW......ccooueiieeiiiie e 14" A2 e
213 e, TS-0561021 .............. NUL e 5/16" ...
214 ............ TS-0081051 .............. HeX Cap SCreW......ccooueiieiiiiie e 5/16" x1-1/4" ........ee.....
217 HVBS7MW-77........... LG 1 oo [ RA7
218 . HVBS7MW-101......... NOZZIE COCK ..ottt e e
219 TS-0267021 .............. St SCreW .o VA XA oo
220 ............ HVBS712-103-1........ NOZZIE COCK SUPPOIT......oviiiiiiiiiiiiiiieiiieeieeeeeeeeeeteeeres —eveessssesssesrrereeeeerereeeereaaae
221 i HVBS7MW-104......... Y22 1Y USSR
222 ... HVBS710S-166......... Hex Socket Cap SCrew.........ccoocvvviiiieiiniiicccien 5/16" X 1-1/8".....ceeen.
223 .. HVBS712-218W........ Left Blade Guide ASSEMDIY .........ooiiiiiee e e
224 ............ HVBS712-219W........ Right Blade Guide ASSEMDIY ..........uuiiiiiiiiiiiiiiieees e
225 ... HVBS7MW-152A ...... Arm Stop Assembly Complete (includes #64-1 Thru 64-5) ...........cccceeeieeeen.
226 ............ HVBS7TMW-44........... Thumb Screw (712/712V Only) ....coeeeeiiiiiiiiiieeeeenn Base Model...................

26



Index No

2371 .........
237-2.........

TS-1490011

TS-0720071
TS-0680021

TS-2246082
TS-2361061

VB-3V300

JET-113
LMO000375.....
LMO000376......
LMO000377 .....

Part No

HVBS7TMW-45...........
HVBS7TMW-46...........
HVBS712V-229 ........
HVBS712V-229-1......
HVBS712V-230.........
HVBS712V-231.........

F009919........

HVBS712V-232.........
HVBS712V-233.........
HVBS712V-234.........
HVBS712V-234-1......
HVBS712V-235.........

HVBS712V-237.........
HVBS712V-237-1......

HVBS712V-238.........

HVBS712V-240.........

HVBS712V-242.........
HVBS712V-243.........
HVBS712V-244.........
HVBS712V-244A ......
HVBS712V-244B ......
HVBS712V-244C ......
HVBS712V-244-1......

HBS1018W-205........

HVBS712-HP

Description Size Qty
Stop Block (712/712V ONlY) w.eoveeiieieeeee e Base Model................... 1
Stop Rod (712/712V ONly) ...evvveieieeieiiieeeeee e Base Model................... 1
O = o = o SO PEERN 1
Round Head Screw ........ccccceeeiiiiiiiiiiceiee e, 3M16"x1/4" ... 4
R 3 CoX o USRI 1
Top Cover For PC Board BOX.........ccooooiiiiiiiiiis 1
Socket Hd Button Screw.........coocceeiiiieeeiceeee M5-0.8x6.........ccceeee. 2
Blade Speed Label ..........oovvviiiiiiiiiiiiiiiieieeeeeeeeteeveeies eeeeev e 1
VR SWItCh KNOD ..o e e e 1
Round Head SCrew ........ccccceeveeeeiiiiiieeee e 3/16"x3/8".......eeeee 1
WIire BUCKIE ... 1
LAV = E] 1= SRR 8x23x2 mm .....ccvveeeennnn. 2
HeX Cap SCreW......ccooiiiieiiie e MBX12 ..., 2
Control Box Bracket...........ccccvvvieeieiiiiciiiieee e 712J0317 oo 1
Round Head SCrew ..........cccccveviieeiiiiiieeeeeeeen 14" X2 e 3
Lock WaSher.........oooveiiiiiieeee e A" e, 3
Flat Washer ..........ooo i 1/4"x16x1.5" ..o 3
PC Board Control BOX .........cevveeeiviiiiiiieeee e 712J0315.....cceeeeee. 1
Socket Hd Button SCrew.........cccocceveeviieeeeieeeee, MBX8 ....eeeeveeiieeeiieeennn 2
Lock WaSher.........coovieiiiiiiiieee e MB..ooeerieeeieee e 2
Strain Relief ... M16-BL ..................... 3
VBl 3V300 ..o 1
WOIM PUIIBY ...t e 1
MOEOT PUIIEY ... e e e e e 1
1Y/ ] (o ) U PPPRRIN 1
Motor Fan (NOt SNOWN)........ueii e e 1
Motor Fan Cover (N0t SNOWN) ........uuiiiiiiiiiiiiiiiieees e 1
Carbon Brush (not ShOwn).........ooiiii s e 2
MOTOr BracCKet ......oooiiiiiiieiiee e et e 1
Jet Logo With 3M Adhesive (not shown)................. 113 x47mm ... 1
ID Label HVBS-712V (not shown) ..........cccccveeeeennn. Base Model................... 1
ID Label HVBS-712DV (not shown).........cccceeeeeee. Deluxe Model ............... 1
Motor Label (NOt SNOWN) .......ooiiiiiiie s e 1
Warning Label (Not ShOWN).......ooi it e 1
Hardware Package (includes items with *) .........cccc voiiiiiiii e

27



	Horizontal-Vertical Band Saw
	1.0 IMPORTANT SAFETY INSTRUCTIONS
	2.0 On-off switch padlock
	3.0 Table of contents
	4.0 About this manual
	5.0 Specifications
	6.0 Setup and assembly
	6.1 Shipping contents
	6.2 Tools required for assembly
	6.3 Unpacking and cleanup
	6.4 Assembly
	6.5 Coolant tank preparation

	7.0 Electrical connections
	7.1 GROUNDING INSTRUCTIONS
	7.2 Extension cords

	8.0 Adjustments
	8.1 Tools required for adjustments
	8.2 Vertical bow position
	8.3 Drive belt tension/replacement
	8.4 Blade guides
	8.5 Blade replacement
	8.6 Blade guide bearings
	8.7 Chip brush
	8.8 Blade tension
	8.9 Blade tracking
	8.10 Test cut to verify adjustment
	8.11 Setting feed rate
	8.12 Counterbalance spring
	8.13 Blade-to-table squareness
	8.14 Auto shut-off adjustment
	8.15 Vise positioning (712DV only)
	8.16 Vise positioning (712V only)

	9.0 Operation
	9.1 Blade break-in
	9.2 General operating procedure
	9.3 Evaluating cutting efficiency

	10.0 User-maintenance
	10.1 Lubrication
	10.2 Coolant level
	10.3 Commutator brush inspection
	10.4 Additional servicing

	11.0 Troubleshooting HVBS-712V/712DV Band Saw
	11.1 Mechanical and electrical problems
	11.2 Operational problems

	12.0 Replacement Parts
	12.1.1 HVBS-712V,-712DV Bed and Stand Assembly – Exploded View
	12.1.2 HVBS-712V,-712DV Bow Assembly – Exploded View
	12.1.3 HVBS-712V,-712DV – Parts List

	13.0 Electrical Connections – HVBS-712V,-712DV Band Saw
	14.0 Warranty and service



